We have the largest range of Tractor Parts, Accessories and Wearing Parts Online in the UK!
Type in what you are looking for and hit ENTER

Suggestions

              GENUINE Dowdeswell Plough Metal - STOCK CLEARANCE

              Dowdeswell Genuine Plough Parts - Stock CLearance

              For a limited time only!

              We have recently come into possession of a considerable amount of genuine Dowdeswell plough metal.

              To make space in our Wrexham warehouse we've decided to run a Stock Clearance with savings of typically 50%.

              Not sold on website*

              This genuine Dowdeswell stock will not be available through online orders as MalpasOnline focuses exclusively on Sparex aftermarket spares. Instead we are making this genuine stock available via email and telepohone enquries only.

              Stocklist - whilst stock lasts

              Dowdeswell Ref.DESCRIPTIONQUANTITY
              10700U-BOLT2
              10800CLAMP BLOCK2
              13498BRACKET2
              13499BRACKET2
              13500REPLACED BY 0908001
              152004IN. RAM CAP1
              17700THRUST WASHER3
              23200DP5 LOWER LINK PIN1
              28600TOP RAM PIN 32MMX197MM2
              40400PIVOT PIN DP7 ABC WHEE1
              48299FROG L/H SKIM2
              492004 1/2IN. RAM END CAP1
              52700SEAL SET (4IN. ID BORE2
              52800DISC 18" PLAIN2
              52998DISC ARM 18IN. (R.H.)2
              52999DISC ARM 18IN. (L.H.)2
              54000SKIM SHANK1
              54900OUTER BEARING HOUSING2
              55000INNER DISC BEARING HOU2
              59100BLOCK1
              73600SEAL KIT(4-1/2IN. ID B2
              84400TOP RAM PIN-DP8 NEW1
              120200AUTO RESET BALL3
              130900OUTER TUBE ASSEMBLY (R1
              131900AUTO RESET SKIM STALK1
              132000SEAL SET RESET RAM1
              132400DP7 OFFSET ADJUSTER TU1
              132500DP7 OFFSET ADJUSTER1
              132600DP7 OFFSET ADJUSTER ST1
              132700DP7 OFFSET ADJUSTER ST1
              133600WIDTH ADJUSTER HANDLE1
              137900AUTO RESET DISC STALK1
              145800TOP LINK PIN1
              145900LOWER LINK PIN2
              146014BOSS-TURNOVER PIN1
              146101DP8 MAIN BEAM CLAMP PL2
              146114'EYE' (WELD ON ITEM)1
              146200BEAM1
              146398LEG UCN/SCN1
              146900BEAM1
              147000CASTLE NUT1
              147100PIN1
              147298LARGE POINT R/H10
              147299LARGE POINT L/H10
              147498SOCKET WELD-ON R/H3
              147499SOCKET WELD-ON L/H3
              147898WING RH7
              147899WING LH9
              148000DP8 TURNOVER RAM1
              148200RAM BUNG (25MM ROD)1
              148300RAM PISTON1
              148500SUBSOILER BLADE PACKER4
              149300PIN-TOP RAM(OLD TYPE)2
              149900PIN RAM LOWER3
              150200U BOLT4
              150300DP8 & DP10 WHEELARM RE1
              150498DEPTH ADJUSTER R/H2
              150499DEPTH ADJUSTER1
              150800SHANK SKIMMER1
              151600DP8 RAM SEALKIT 25MM1
              151900WHEEL BRG KIT1
              153200WEAR PLATE1
              153300WEAR PLATE2
              154500DISC TUBE BRACKET DP81
              160300CENTRE ROD3
              161098SWORD COULTER RH4
              161099SWORD COULTER LH2
              161600PIN1
              161900PIN-RAM TOP 32MM1
              162000PIN1
              163200PIN1
              164300HUB CAP2
              164600DP7 WASHER1
              164700FRONT LANDSIDE LH+RH1
              164900PACKER DOWDESWELL2
              165098SUBSOILER RH4
              165099SUBSOILER LH2
              166898FROG1
              166899FROG1
              167020PIN-DEPTH WHEEL1
              168800STAY2
              168998MOULDBOARD STAY BRACKE2
              168999MOULDBOARD STAY BRACKE2
              173400SPRING RESET PIVOT BAL6
              174900SPRING RESET PIVOT STI1
              175900DEPTH WHEEL PACKER (252
              176700DP8 WHEEL SCRAPER1
              178200AUTO RESET SPACER2
              182198TRASHBOARD SHIN RH UCN6
              182199TRASHBOARD SHIN LH UCN6
              186701SHAFT-T/OVER1
              186800WHEEL MOUNTING PLATE1
              188800TRASHBOARD (CURVED)10
              192600TURNBUCKLE SCREW RH1
              196400BLOCK1
              198900YOKE PIN1
              199000PIN2
              199200COLLAR-DP7 WHEEL ASSY.2
              199500STOP TUBE3
              199700DEPTH WHEEL ADJ FORK1
              274700SPRING RESET PIVOT PIN2
              274800SPRING RESET PIVOT BOL2
              274900SPRING RESET PIVOT PIN4
              275000SPRING RESET PIVOT PIN3
              283308COLLAR-WELD ON2
              306200SEAL KIT (3-1/4IN. ID1
              309798POINTS DP8 YCN RH10
              309799POINTS DP8 YCN LH10
              309898YCN WING (R.H.)6
              309899YCN WING (L.H.)6
              900041BOLT 5/8 UNF X 1 HT8
              900043BOLT 5/8 UNF X 2.509
              900046SCREW 5/8 UNC3
              900052BOLT 3/4"3
              900053BOLT 3/4 UNF X 2.50 HT4
              900058BOLT3
              900063BOLT 1 UNF X 3.25 HT6
              900082BOLT4
              900083SET 3/4 UNF X 3.005
              900087SET 3/4 UNF X 1 1/22
              900094SET 5/8 UNC X 2.00 HT5
              900096SCREW 5/8 UNC3
              900098SET 3/4IN.UNCX5.00IN.L5
              900099BOLT3
              900103NUT-3/8"UNF68
              900104NUT PLAIN 7/16 UNF (L)25
              900105NUT PLAIN 1/2 UNF (Q)120
              900106NUT18
              900107NUT PLAIN 3/4 UNF23
              900109LOCK NUT 1"10
              900111NUT4
              900112NUT LOCK 1" UNF2
              900114NUT NYLOC 5/16 UNF20
              900133BOLT76
              900134BOLT CSK 7/16 UNFX2.2538
              900141BOLT-CSK 3/875
              900143BOLT-CSK2
              900288SPRING PIN 3/8IN.DIAX32
              900292ROLL PIN2
              900293PIN4
              900324BEARINGS4
              900344BUSH2
              900345BUSH3
              900346PLAIN METAL BEARING4
              900347PLAIN METAL BRG2
              900348BUSH4
              900350BUSH2
              900353BUSH T/OVER DP3
              900360PLAIN METAL BEARING2
              900373BUSH2
              900377BUSH RAM LOWER1
              900378BUSH RAM TOP1
              900381BUSH2
              900382BUSH 50X60X404
              900387SEE 9003812
              900439GREASE NIPPLE 1/4IN.UN2
              900462EXTENSION SPRING DIA 17
              900463EXTENSION SPRING DIA 11
              900481SHEARBOLT BLUE51
              900486SHEAR BOLT RED97
              900487SHEARBOLT BLACK22
              900496NUT 5/8 UNC187
              900497NUT18
              900498NUT 3/8 UNC115
              900501STUD 5/8 UNFX7 5/8 LON2
              900510STUD M30X8 1/8 LONG (21
              900512STUD - SEE 9005131
              900541SPRING PIN 6.0DIAX30MM1
              900542SPRING PIN DIA 10X60MM1
              900546SEE 9005585
              900549SPRING PIN DIA 6X90MM5
              900601CIRCLIP EXTERNAL6
              900603CLIP2
              900641MOULDBOARD TAIL RH7
              900642MOULDBOARD TAIL LH5
              900643MOULDBOARD R/H UCN3
              900644MOULDBOARD L/H UCN3
              900649SHIN UCN R/H8
              900650SHIN UCN L/H6
              900666MOULDBOARD-SCN R/H3
              900667MOULDBOARD-SCN L/H3
              900682NUT-M12131
              900683PLAIN NUT (H)58
              900722CLIP1
              900747NUT1
              900775NUT M2048
              900781NUT NYLOC M843
              900782NUT NYLOC M10 (I)10
              900783NUT NYLOC M12 (^)28
              900785NUT10
              900786NUT6
              900793SPECIAL WASHER2
              900797NYLON SPACER 10MM THIC4
              900810BOLT TAPER HEAD108
              900811BOLT 12X42109
              900812BOLT 12X3285
              900813BOLT TAPER HEAD (D)47
              900815BOLT-M12 X 37120
              900818BOLT TAPER HEAD 3/8IN.24
              900832LAND WHEEL1
              900840WHEEL SHAFT1
              900843SPINDLE-25MM1
              900866BOLT 5/8 UNC X 8.004
              900868SET 5/8 UNC X 1.504
              900869BOLT2
              900916BOLT6
              900920BOLT CSK (M20X50) (S)21
              900921BOLT CSK (M20X85) (R)14
              900936SHIN SCN/RCN RH10
              900937SHIN SCN/RCN LH7
              900956BOLT 5/8 UNF X 8 1/24
              900996SET 5/8 UNC X 2 1/26
              901088BOLT M16 X 80MM6
              901101BOLT2
              901144BOLT M24 X 120MM1
              901458BEARING4
              901685CSK NIBBED BOLT100
              901692BOLT D.NIB M12X35 (FIN19
              901693BOLT D.NIB M12X45MML (44
              901695BOLT D.NIB M12X30 (FIN132
              901831SHIN YCN RH5
              901832SHIN YCN LH5
              902004M24 X 260MM STUD2
              902252SPECIAL BOLT6
              902347SHEAR BOLT PINK58
              902348SHEARBOLT-SKY BLUE (H/4
              902350SHEAR BOLT9
              902421FLANGE NUT M12X1.25 (I221
              903137BOLT2
              903151BUSH 70 X 60 X 50MM L2
              903223POINT-R/H2
              903224POINT3
              903225WING-R/H6
              903226WING L/H6
              903227SHIN6
              903228SHIN6
              903229LANDSLIDE12
              903230LANDSIDE TRIANGLE R/H6
              903231LANDSIDE TRIANGLE LH (6
              903234STAY LONG (M SLATTED B1
              903235STAY SHORT (M SLATTED1
              903238SLAT3
              903239SLAT3
              903240SLAT RH LONG3
              903241SLAT LH LONG3
              903242SLAT RH BOTTOM3
              903243SLAT LH BOTTOM3
              903244BOLT M12 X 35 CSK (G)23
              903245BOLT M10 X 30 CSK (H)55
              903250BOLT M10 X 35 CSK (J)34
              903356REV POINT RH (IN.MIN.11
              903357REV POINT LH (IN.MIN.11
              903358BOLT M12 X 45 CSK (N)26
              1021400CHECK VALVE FOR 0887001
              1022700PLATE3
              1029900SEAL KIT1
              1056598FROG1
              1056599FROG WITH SOCKET (L.H.2
              1061100ARM DP82
              1061101SHAFT1
              1065500PIN DF1002
              1071200WHEEL BEARING3
              1071900HUB CAP C/W NIPPLE1
              1073000DF100 LOWER RAM PIN1
              1077100DF100 WASHER2
              1086100SKIM SHANK-LIGHTWEIGHT1
              1096698LANDSLIDE LONG RH UCN1
              1096699LANDSLIDE LONG LH(UCN)1
              1096700REAR STAY3
              1099898WING-SKIMMER XL RH7
              1099899WING-SKIMMER XL LH9
              1100200DISC ARM 18"1
              1114200BUNG (30MM ROD)1
              1115398WING6
              1115399WING6
              1125000DF100M LOCK NUT1
              1136598MOULDBOARD DD2 RH2
              1137498LANDSIDE LONG DD RH2
              1137499LANDSIDE LONG DD LH2
              1138398WING-LONG DD RH6
              1138399WING-LONG DD LH10
              1138400DF120 LEVER PIN1
              1138500PIN-DF120 & SPEED HARR1
              1141298D.D. RH FROG (PRE 98 S2
              1141299D.D. LH FROG (PRE 98 S1
              1144098KNIFE COULTER RH8
              1144099KNIFE COULTER LH8
              1146900D.D.BUSH (LEG)3
              1147000MOULDBOARD STAY2
              1147100STAY2
              1147200BRACKET1
              1164300HUB ASSY (COMPLETE) LE1
              1164700BEARING SPACER1
              1176598POINT-NIBBED RH23
              1176599POINT-NIBBED LH27
              1193500SPRING RESET PIN1
              1211400DUST CAP (LEADAIR HUB)1
              1226100SPRING RESET ROD END1
              1226200SPRING RESET TENSION R1
              1251200BRACKET1
              1263400WASHER SPRING2
              1275900DP7 / DF 120 BOTTOM LI1
              128080030MM VERTICALITY SCREW2
              1318200PIN2
              13205001 1/4IN. UNC VERTICALI2
              1333398SHIN DDS R/H10
              1333399SHIN DDS L/H11
              1339098DDS R/H STAY BRACKET1
              1339099DDS L/H STAY BRACKET1
              1340800SCRAPER STEEL WHEEL (P1
              1343899DD/DDS LH FROG (98 ONW1
              1362100TOP LINK PIN (CAT 3 SL1
              1375700BALL BEARING (LEDAIR H2
              1378398SQ. SKIM SHANK SHORT '1
              1378399SKIM SHANK SHORT LH1
              1462198DD2 MOULDBOARD RH5
              1462199DD2 MOULDBOARD LH2
              1462298WEAR TRIANGLE-DD2 RH6
              1462299WEAR TRIANGLE-DD2 LH6
              1462500STRIP3
              1467800BRACKET2
              1467998DF140 SKIM SHANK (R/H)1
              1467999DF140 SKIM SHANK (L/H)1
              1483700DF140 DEPTH STOP BLOCK1
              1496700DF140 WHEEL RUBBER STO2
              1497800HUB CAP (PUSH IN)5
              1523598SHIN R/H WIDE DD RH11
              1523599SHIN L/H WIDE DD LH13
              1523699DDS2W SHIN LH1
              1534200VALVE ASSY1
              1540098DDS2L M/BOARD RH3
              1540099DDS2L M/BOARD LH3
              048298F'J' SKIM FROG RH (FABR2

              Shop For non-Genuine Sparex Plough Parts By Type

              Tractor parts described as suitable for original manufacturers on this site are Sparex branded tractor replacement parts and are not manufactured by the Original Equipment Manufacturer (OEM). Original Manufacturer’s names, part numbers and descriptions are quoted for reference purposes only and are not intended to indicate or suggest that our replacement parts are made by the OEM.